
www.manaraa.com

University of Iowa University of Iowa 

Iowa Research Online Iowa Research Online 

Theses and Dissertations 

Spring 2013 

Modeling and optimization of wastewater treatment process with Modeling and optimization of wastewater treatment process with 

a data-driven approach a data-driven approach 

Xiupeng Wei 
University of Iowa 

Follow this and additional works at: https://ir.uiowa.edu/etd 

 Part of the Industrial Engineering Commons 

Copyright 2013 Xiupeng Wei 

This dissertation is available at Iowa Research Online: https://ir.uiowa.edu/etd/2659 

Recommended Citation Recommended Citation 
Wei, Xiupeng. "Modeling and optimization of wastewater treatment process with a data-driven approach." 
[...]
observed and optimized results. That is due to the problem formulated in Section 5.4.1 is 

global optimized. For scenario 2 and 3, the pump energy consumption are reduced 31.6% 



www.manaraa.com

75 
 

 

and 18.2%, respectively. The main reduction also comes from the optimal pump 

configuration and rotating speed of the pumps.   

 
 

 

 
Figure 5.7. Observed and optimized pump energy consumption for scenario 1 

 
 
 
 
 

 
Figure 5.8. Observed and optimized wet well level for scenario 1 

 
 



www.manaraa.com

76 
 

 

 
 

Figure 5.9. Observed and optimized outflow rate for scenario 1 
 
 

 
 

 

 
Figure 5.10. Observed and optimized pump energy consumption for scenario 2 

 
 

130

140

150

160

170

1 6 11 16 21 26 31 36

O
ut

fl
ow

 r
at

e 
(M

G
D

)

Time (15min)

Observed Optimized



www.manaraa.com

77 
 

 

 
Figure 5.11. Observed and optimized pump energy consumption for scenario 3 

 
 

Figure 5.12 and 5.13 show the optimization results of wet well level and outflow 

rate for scenario 2, as well Figure 5.14 and Figure 5.15 for scenario 3.  The optimized wet 

well level and outflow rate are very close to the observed values for scenario 2. For 

scenario 3, the optimized outflow rate has some variations from observed values. That is 

because the flow rate is low for this scenario. Small changes in pump speed may cause 

large fluctuation in outflow rate in this scale.  

 

 

 

 

 
 
 
 
 
 
 
 
 
 
 

Figure 5.12. Observed and optimized wet well level for scenario 2 



www.manaraa.com

78 
 

 

 

Figure 5.13. Observed and optimized outflow rate for scenario 2 

 

 

 

 

 

 

 

 

 

 

Figure 5.14. Observed and optimized wet well level for scenario 3 

 
 
 
 
 
 
 
 
 
 
 



www.manaraa.com

79 
 

 

 
Figure 5.15. Observed and optimized outflow rate for scenario 3 

 
 
 

 

The optimized results for three scenarios are summarized in Table 4. It can be 

seen that the wet level and outflow rate have little changes before and after optimization. 

But huge energy reduction can be achieved for all scenarios, where scenario 2 with 

medium inflow rate has the biggest energy decrease.  The results reveal that the data-

driven approach is capable to optimize the wastewater pumping process and reduce the 

energy cost while keeping stably operation of the following process.  
 
 
 

Table 5.4. Pumping process optimization results 

 Energy consumption 
(%) 

Wet well 
level (%) 

Outflow rate 
 (%) 

Scenario 1 -26.9 -1.1 0 
Scenario 2 -31.6 -0.8 0 
Scenario 3 -18.2 1.5 -1.0 

 

 

 



www.manaraa.com

80 
 

 

CHAPTER 6 

ENERGY EFFICIENCY OPTIMIZAITON OF THE 

ACTIVATED SLUDGE PROCESS 

6.1 Introduction 

The activated sludge process (ASP) is one of the key processes in wastewater 

treatment plants (WWTPs) [85]. Microorganisms in the recycled sludge feed on organic 

matter in the wastewater, and they grow to form flocs that clump together and settle to 

the bottom of the final clarifier, leaving a relatively clear, liquid-free organic material and 

suspended solids [86].   

In the activated sludge process, a large amount of air is injected into an aeration 

basin to provide oxygen for growing microorganisms and to keep solids in suspension 

[87]. The air is usually provided by high volume blowers or low pressure compressors 

through a diffused aeration system. These various components of the activated sludge 

process account for 45% to 60% of the WWTP’s total energy consumption. 

Reduction of the energy consumption of the activated sludge process is of interest 

to researchers and engineers [88-94]. A traditional approach for reducing energy 

consumption was based on improving the design of the aeration system. Using fine-pore 

diffusers instead of coarse bubble or surface aerators, the oxygen transfer rate can be 

improved significantly [95]. Appropriate sizing and selection of aeration equipment may 

impact energy use. Since blower power is a cubic function of airflow, it is important to 

select properly-sized blowers supplying sufficient, but not excess, air to the aeration 

basin.  

An alternative way to improve the efficiency of the activated sludge process is to 

implement process control systems [96-100]. Either excessive or inadequate air in the 

activated sludge process may lead to energy waste and operational problems. Excessive 

air can result in energy waste and an increased sludge volume index, which may be 



www.manaraa.com

81 
 

 

harmful to the sludge. Inadequate air can cause sludge settling problems as 

microorganisms die due to insufficient oxygen. Through proper process control, the 

activated sludge process can meet the effluent requirements while minimizing energy 

consumption.  

Dissolved oxygen (DO) is a crucial control variable that indicates the amount of 

oxygen in the wastewater. It implies how much airflow is required by the process. In 

practice, the DO concentration can be controlled between 1.0 and 6.5 mg/L. Various 

controllers have been developed to control DO concentration in the wastewater [101-

103]. Piotrowski et al. [104] proposed a hierarchical controller for tracking the DO 

reference trajectory in activated sludge processes. A non-linear model predictive control 

algorithm was used to design the controller. The simulation showed promising results in 

energy reduction and robust DO tracking. DO is useful for controlling the activated 

sludge process, but the proper determination of DO concentration over time is 

complicated by the existence of pollutants in the wastewater and by the fact that the 

influent flow rate and other uncontrollable variables, such as temperature, are interrelated 

and change over time.  

In this research, a data-driven approach is presented for the optimization of 

energy efficiency in the activated sludge process. The air required by the process is 

optimized by an evolutionary computation algorithm by controlling the DO concentration 

as identified by a data-mining algorithm. Data-mining algorithms determine relationships 

between input and output variables based on the process data. The data-derived model is 

solved with an evolutionary computational algorithm to produce optimized values of the 

control variables. Data-driven approaches have been used successfully in engineering and 

industry [105-108] when physics-based models could not be used.  

This work is organized as follows. Section 6.2 describes the data used in this 

research and details of our data processing techniques. In Section 6.3, neural network 

algorithm is used to design and validate the models of airflow rate and effluent pollutant 



www.manaraa.com

82 
 

 

concentrations. In Section 6.4.1, Strength Pareto Evolutionary Algorithm 2 (SPEA2) is 

used to optimize the activated sludge process to determine the optimal concentration of 

DO. Section 6.4.2 formulates the optimization problem of the activated sludge process. 

Section 6.4.3 presents the optimization results of three scenarios representing a tradeoff 

between energy consumption and quality of the effluent. Two control strategies, i.e., 1) 

varying the DO concentration hourly and 2) keeping the DO concentration constant daily, 

were implemented and compared.  

 

6.2 Data description 

The Des Moines Wastewater Reclamation Authority (WRF) operates a 97-

million-gallon-per-day (MGD) regional wastewater treatment plant in southeast Des 

Moines, Iowa. The peak influent flow rate can be as high as 200 MGD. The plant was 

constructed in the mid-1980s mainly to treat municipal wastewater and storm water from 

the greater Des Moines metropolitan area. The activated sludge process is used to remove 

organic compounds from the wastewater via biological processes. 

A flow diagram of the wastewater treatment process that the WRF uses at the 

regional plant is shown in Figure 6.1. The collected wastewater enters the plant and 

passes through five bar screens. Large items, such as rags and sticks, are screened out for 

later disposal. After screening, the influent wastewater enters a wet well and then is 

pumped to primary clarifiers. After a retention time of 1 to 2 h, scum floats to the surface 

where it is removed by a skimmer. Then, the wastewater is delivered by intermediate 

pumps to six adjacent aeration tanks, each of which is divided into four basins. Each 

basin is 300 feet long, 35 feet wide, and 20.9 feet deep. Process air is provided by single-

stage centrifugal blowers with maximum capacity of 35,000 scfm. During normal 

operations, a required quantity of the sludge from the secondary clarifiers, called returned 

activated sludge (RSL), enters the aeration tanks through sludge pumps. When the RSL 



www.manaraa.com

83 
 

 

and the wastewater are mixed, microorganisms in the activated sludge use oxygen 

provided by the fine bubble diffusers located on the bottom of the aeration basins to 

break down the organic matter. The remaining sludge from the secondary clarifiers and 

the sludge from the primary clarifiers are pumped to the anaerobic digesters to produce 

biogas. The liquid from the secondary clarifiers flows to the chlorine contact tanks where 

chlorine is injected to kill most bacteria. The final effluent is discharged to the river.  
 
 
 

 

Figure 6.1. Flow diagram of the activated sludge process 

 
 
 

The data used in this research were collected from 1/1/2010 through 12/31/2010. 

Since many variables are involved in the activated sludge process, a boosting tree 

algorithm [109] was used to evaluate the relative importance of the process variables. 

Hourly and daily data were collected. The hourly data included the influent flow rate, 

returned sludge flow rate, DO concentration, and airflow rate. The daily data (measured 

three times a week) included the carbonaceous biochemical oxygen demand (CBOD) in 

the effluent, the total suspended solids (TSS) in the effluent, and the temperature and pH 

in the aeration tank. These data were used to develop the models of the airflow rate and 



www.manaraa.com

84 
 

 

effluent pollutant concentrations by a data-mining algorithm. Errors and outliers in the 

dataset were removed to improve the accuracy of the models. The final dataset was 

divided into a training dataset and a test dataset. The two datasets are described in Table 

6.1.  
 
 
 

Table 6.1. Description of the datasets  

Dataset Description Observations Time Period 

1 
Model training dataset: Building  
prediction models 

Hourly 4368 data points 
Daily 90 data points 

1/1/2010 
through 
8/25/2010 

 
2 

 
Model test dataset: Testing 
prediction model and 
optimization  

 
Hourly 2544 data points 
Daily 50 data points 

 
8/26/2010 
through 
12/31/2010 

 
 
 

The airflow rate of the ASP provides a measure of the energy consumed, which 

was one of the objectives of this study. In the model that predicted the airflow rate, DO 

concentration was a controllable variable. The flow rates of the influent and the returned 

sludge were uncontrollable variables. With less air flowing into aeration tanks, the quality 

of the effluent was degraded, which was a matter of concern because it is desirable to 

maximize the quality of the effluent to meet federal and state requirements. Since CBOD 

and TSS in the effluent reflect the quality of the effluent, the objective can be 

transformed to minimize the concentrations of CBOD and TSS in the effluent, thus 

CBOD and TSS models were built by data-mining algorithm. Temperature and pH values 

are uncontrollable variables that affect the quality of the effluent. All variables used in 

this research are presented in Table 6.2. 

 

 



www.manaraa.com

85 
 

 

Table 6. 2. Variables and their units 

Variable Description Unit 

u1 Influent flow rate MGD  
u2 Returned sludge flow MGD  
u3 Temperature °C 
u4 pH  
x Dissolved oxygen mg/L 
y1  Airflow rate scfm  
y2 Effluent CBOD mg/L 
y3 Effluent TSS mg/L 

 
 
 

A multi-objective model that minimized the airflow rate, 1y , the effluent COBD, 

2y , and the effluent TSS, 3y , was formulated in (1). Since the CBOD and TSS of the 

effluent were daily data, the hourly data of influent flow rate, returned sludge flow rate, 

and the concentration of DO was averaged to daily values. The constraints used in the 

model are discussed in Section 6.4. 

                                            1 2 3min( , , )y y y                          

             where:      1 1 1 2( , , )y f u u x=                     

                2 2 1_ 2_ 3 4( , , , , )ave ave avey f u u u u x=                      

     3 3 1_ 2_ 3 4( , , , , )ave ave avey f u u u u x=                         (6.1) 

 

6.3 Model building and validating 

Neural network (NN) algorithm was used to build the models of the functions in 

(6.1). The NN algorithm captures and represents the non-linear and complex relationships 

between the input and output variables [110]. In this research, a supervised, back-

propagation neural network was used. The input data was presented to the network 

repeatedly. With each presentation, the final output was improved by calculating the error 

between the output and the desired output, and the result was used as feedback to the 



www.manaraa.com

86 
 

 

network to adjust the weights. The complex and non-linear relationship between input 

and output can be modeled with good accuracy [111].  A graphical representation of a 

neural network is shown in Figure 6.2.  
 
 
 

 

Figure 6. 2. Block diagram of a neural network  
 
 
 

Three models, airflow rate, effluent CBOD, and effluent TSS, were built with 

neural networks. For each model, 200 neural networks were trained with one hidden layer 

and the number of neurons between 3 and 30. The Broyden–Fletcher–Goldfarb–Shanno 

(BFGS) algorithm [28] was used to minimize the sum of the squares (SOS) cost function 

in building each network. The iden112y function, logistic sigmoid function, hyperbolic 

tangent function, negative exponential function, and the standard sine function were 

selected as hidden and output activation functions. Details of the best performing neural 

networks are presented in Table 6.3. 
 
 
 

Table 6.3. Multiple layer perceptron neural networks 

Model 
NN 

Structure 
Training 

Algorithm 
Error 

Function 
Hidden 

Activation 
Output 

Activation 
Airflow rate 3-9-1 BFGS 48 SOS Tanh Exponential 

Effluent COBD 5-21-1 BFGS 38 SOS Logistic Exponential 
Effluent TSS 5-8-1 BFGS 15 SOS Tanh Tanh 



www.manaraa.com

87 
 

 

Figures 6.3 through 6. 5 compare the first 50 observed values (from dataset 2) and 

the predicted values of the airflow rate, the effluent CBOD, and the effluent TSS 

concentration. The trend of airflow rate was predicted well, and the predicted values and 

the observed values are close to each other. The models derived from the hourly data 

were accurate. Most predicted values of the effluent CBOD were greater than the 

observed values. Since most of the collected data were around 4 mg/L, sharp peaks can 

cause significant errors in the NN model. The pattern of the effluent TSS concentration 

was predicted well, and gaps existed between the observed and predicted values for the 

low values of the COBD. However, the prediction error for the peak values was small, as 

shown in Figure 6.5. Due to the fact that the maximum pollutant concentration in the 

effluent is regulated, this model was useful because of its accurate predictions of peak 

values. The accuracies of the predicted results are presented in Table 6.4. The MAE, 

MSE, and SD of the airflow model were large because the observed values were large. 

The metrics indicated that the accuracy of the prediction of effluent CBOD was better 

than the accuracy of the prediction of effluent TSS. 
 
 
 

 

Figure 6.3. Airflow rates observed and predicted by the neural network model 
 



www.manaraa.com

88 
 

 

 

Figure 6.4. Effluent CBOD concentrations observed and predicted by the neural network 